UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3/Port 1 / PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

19.229

Middle

5280

19.244

Top-1

5300

19.435

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

B

Ref Level 35.00 dBm  Offset 26,80 08 & RBW 200 iH:

ate: 18 FEB. 2020 075118

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
@ 10k View @ 10k View
T MI[1] 1 MI[1]
# e 528498 2
ndi ndi 26.00 db)
;e By 19.229400000 MHz ;e By 19244400000 MHz
qQ factor 2708 qQ factor 274.6)
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CF 5.26 GHz 32001 EIS m 30.0 MHz CF 5.28 GHz 32001 EIS M 30.0 MHz
Marker Marker
Type | Ret | Tre | | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GHz -0.15 dém ndd down 19.229 z M1 1 5.28 3 GHz 0.18 d&m ndd down 19,2444 MHz
Tl 1 -26.15 dém ndg 6.00 dB Tl 1 -25.81 dém ndg 26.00 B
T2 1 26.16 dBm 0 factor 2738 T2 1 25.62 dém 0 factor 2746
11806763 11806763

oate: 18 FEB 2030 050553

Bottom Channel

|

B

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2030 051338

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1]
i cam 045
s ndi 6.00 dB
;e By 19.434710000 MHz
qQ factor 273.0)
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- Fir,
Tl o
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CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.30499626 Gt -0.15 dém ndd down 19.43471 MHz
Tl 1 GHz -26.15 dém ndg 26.00 B
T2 1 5.30980782 GHz 26.14 dBm 0 factor 273.0
W v
11806763

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3/ Port 2/ PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

19.048

Middle

5280

19.209

Top-1

5300

19.108

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
k)| '” - 30 céim i an124 )
ndi 6.00 dB ndi 26.00 db)
;e By 19.048470000 MHz ;e By 19.208770000 MHz
Q factor 276.2 Q factor 274.9)
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50 S0
60 <60 gém-
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.26 GHz 0.36 dem ndd down 19.04847 MHz M1 1 20124496 0.21 d&: ndd down 19.20
Tl 1 sz HZ GHz -25.63 dém ndg 26.00 B Tl 1 5 ndé
T2 1 5.26952939 GHz 25.64 dBm 0 factor 276.2 T2 1 0 factor
11806763 11806763
Cate: 18 FEB 2020 075235 Cate: 18 FEB 2020 080710
Spectrun ] o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
Mi[1]
i cam 045
) ndi 6.00 dB
;e By 19.108470000 MHz
qQ factor 2776
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A En =
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CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.304%99. GH2 0.35 d&m ndd down 19.10847 MHz
Tl 1 -25.66 dém ndg 26.00 B
T2 1 25.65 dBém 0 factor 2716
H v
11806763
Cater 18 FEB 2020 081555

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

19.255

Middle

5280

19.205

Top-1

5300

19.278

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2030 082113

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
I Mi[1]
e 2987 GHz|
s ndi 6.00 dB
;e By 19.278150000 MHz
qQ factor 2749
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CF 5.3 GHz 32001 EIS M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 GHz -0.01 dém ndd down 19.27815 MHz
Tl 1 -26.01 dém ndg 26.00 B
T2 1 26.01 dém 0 factor 2749
11806763

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
30 Maf1 17466 ' !:.;.II_ 30 dém M 5 27874 N
ndi 6.00 dB ndi 26.00 dB)
;e By 19.254710000 MHz ;e By 19.205020000 MHz
Q factor 273.2 Q factor 274.9)
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CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. 26124694 GHz 0.17 d&m ndd down 19.25471 MHz M1 1 5.27974473 G 0.11 d&m ndd down 19.20502 MHz
Tl 1 5.2 -25.64 dém ndg 26.00 B Tl 1 52 -25.69 dém ndé 2
T2 1 5. 25.84 dBm 0 factor 273.2 T2 1 5. 25.69 dém 0 factor
TiEEe 1506763
Cater 18 FEB 2020 075352 Cater 18 FEB 2020 080825
Bottom Channel Middle Channel
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3/ Port 1 / PWL 14 / 8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 19.477
. ésf Lu\;el 35.00 dem  Offset 2680 d3 & RBW 200 kHz .
o art 0B BWT 1894 @ VBW 1M Mode Auto FFT
8 1Rk Yiaw
%0 dm— Maf1 g
o ."IJ :IIII".I
— ) factor 2734
odem R YT PR BT S
. /_-.\.....-_mfw..rm-.x-\‘ ks I_ﬂ.-ur\—v_."m.\.u-u.‘u_\
."'.; “‘
0 N M
bt g™ Mo "y
50
40 08
CF 5.32 GHz 32001 pis Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result — |
FEIR— e — T
T2 28.17 dém 0 factor 273.4
il o e
1506763
fater 18 FEB 2000 083153

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 14 / 8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 19.278
..;!;I'ILu\;al 35.00 dBm  Offset 26,30 03 & RBW 200 kkH: -
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 1Pk Yiaw
2 T m1[1] I.:.,' |
0 dBm- ) factor
o ﬂ—',_.)\/‘g—d‘.«'/\,v‘,\(\.'\'-}‘.l‘/v\l. ;w’x"- Adosret S ] 'wm.‘..\
e A5
h\\"' Vo
50 d
40
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 - ndd down 19.27815 MHz
Tl 1 ndg 26.00 &
T2 0 factor 276.0
N oW
11908763
fate: 18 FEB 2000 083316
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 14 / 8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 19.371
..;!;I'Iu\;ul 35.00 dém  Offset 26,90 d3 & RBW 200 kH: -
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 10k View
30 dBm- I Mi
0 dBm- )} tactor 274.6¢
0 de,
. e AT ,‘.M\'L_v-'t-_.\,,\‘ ’ VY R ,-'Mf.,fm‘.\
50 ¢
40
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
ng Rel | Irv:_| ¥-valug | ¥evalue | Fn_-_u‘hmlw | Function Res_u\ltn — |
(i o T
T2 0 factor 2746
)il (T
11806763
ate: 18 FEB 2020 083433
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 1 / PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

19.09

Middle

5280

19.184

Top-1

5300

19.126

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
30 IJ "
s ndi 6.00 dB
;e By 19.126280000 MHz
qQ factor 2774
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0 o
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32001 Eli m 30.0 MHz
¥-value | Function | Function Result
0.47 d&m ndd down 19.12629 MHz
-25.53 dém ndg 26.00 B
25.53 dBm O factee 2774

nam v
11806763
ate: 18 FEB. 2000 051427

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
= I” 64 e " 5 284985 )
ndi 6.00 dB ndi 26.00 dB)
;e By 19.089720000 MHz ;e By 19184400000 MHz
Q factor 275.8) Q factor 275.5
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CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-value | Function | Function Result |
M1 1 & GHz 0,33 d&m ndd down 19.09972 MHz M1 1 0.44 dBm ndd down 19,1844 MHz
Tl 1 ¢ § GHz -25.67 dém ndg 26.00 B Tl 1 -25.56 dém ndg 26.00 B
T2 1 5.26956876 GHz 25.68 dém 0 factor 275.8 T2 1 25.56 dBm 0 factor 275.5
TiEEe 1506763
Cater 18 FEB 2020 074525 Pate: 18 FEB 2020 O7-52 21
Spectrun ] o
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 17 / 8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom 5260 19.509

Middle 5280 19.274

Top-1 5300 19.297

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
30 '” o1 30 dém i - Ba194s )
ndi 6.00 dB ndi 26.00 db)
;e By 19508770000 MHz ;e By 19.274400000 MHz
qQ factor 2689.7) qQ factor 2740
0 10
048 - - S S - = 0 dem: g oy —= ™ T
:__n,n.,vam -‘,.nl""-(ﬂ"v\ P e R ._&'\i’*’w“«\ ¥ L L S
10 7 -10 . i
| | / i\
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2 55 7 <
e / e
30 = “ 30 T‘j‘,
s Y ' w )
i My i ol it W o
S Em ! ! ! v 0 em—t ! ! ! —
5 5
60 60
CF 5.26 GHz 32001 EIS m 30.0 MHz CF 5.28 GHz 32001 EIS M 30.0 MHz
Marker Marker
Type | Ret | Tre | | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
M1 1 0.64 d&m el down 19.50877 MHz M1 1 74 de: el down 19,2744 MHz
Tl 1 -25.13 dém ndg 26.00 B Tl 1 ndé 26.00 B
T2 1 25.15 dBm O factee 269.7 T2 1 O factee 274.0
11806763 11806763
Cater 18 FEB 2020 074743 Cater 18 FEB 2020 080035

Bottom Channel Middle Channel

Spectrur ]

Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:

Jo At 20 dB BWT 189 @ VAW  1MH:  Mode Auto FFT
@ 104 view

B

M1[1
30 dBm 11

nds 6.00 db)
Bue 19.296900000 MHz
0 factor 274.7

208

I m e R N PR e e

o
o e A

CF 5.3 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.30125715 GHz 75 dem ndd down 19,2969 MHz
Tl 1 5.290 r E ndé 26 =]
T2 1 5.30967657 G 0 factor 2747

2
iz

11806763
oate: 18 FEB 2030 0851584

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth

(MHz)

Bottom

5260

19.287

Middle

5280

19.627

Top-1

5300

19.428

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2020 081701

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1
30 dBm I” -
2987
s ndi 6.00 dB
;e By 19428140000 MHz
qQ factor 2727
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0 e . ! —
PRIV PSR T TN e e v e e v
J |
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e . \
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e e
-3 o&m
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CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. 26874473 GHz £5 de: ndd down 19.42814 MHz
Tl 1 5.290 GHz -2 ndé 26.00 B
T2 1 5.30989219 GHz 25.45 dém 0 factor 2727
H v
11806763

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 B M1
0 I” o 30 dam 11 B 4
ndi 6.00 dB ndi 26.00 db)
;e By 19.2B6580000 MH ;e By 19.626B90000 MH
qQ factor 272.7) qQ factor 269.0)
10 10
0 e I Py e yi T e 0 e — i vy [y
o rllpet T | A e S e e e JW*“""’(“ ol \/-u e e el S,
-0 " + -0 + S
/ \ i \
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7 % ,,./’/ M\‘
ha = n, 0 = o
- A~ o L, ™ Pelmnr
40 dem—r 40 gBm—t
504 50 g
60 <60 gém-
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 2087 GH2 0.51 d&m ndd down 19.29659 MHz M1 1 27874375 G 0.50 d&m ndd down 19.62669 MHz
Tl 1 -25.49 dém ndg 26.00 B Tl 1 -25.51 dém ndé 26.00 B
T2 1 25.50 dém 0 factor 2727 T2 1 25.50 dém 0 factor 269.0
11806763 11806763
Pate: 18 FEB 2020 0745300 Cater 18 FEB 2020 0801:55
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 1 / PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Top 5320 19.103
apectrurr EE
Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
o att 2068 BWT 1895 @ VBW 1Mz Mode Auto FFT
@15k Viaw
3 oEm i 1 JJ!-';.:IIII
26.00 dB
J 19102840000 MHz|
— } factor 2782
P L W [ st W-\‘f_“
10 88 - : .
d f .\'
A !
-30 68 'l A,
ot A
40 c‘:-:r . P
50 8
60 dém:
CF 5.32 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 - e el down 19.10284 MHz
T1 1 -27.50 den ndé 26,00 &
T2 Q factor 278.2
il o e
11908763
Fater 18 FEB 2000 082545
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 14 / 8 dBi Antenna

Result: Pass

26 dB Emission Bandwidth
Channel Frequency (MHz) (MH2)
Top 5320 19.26
Spectrur DE'
Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
o ant 2068 BWT 1895 @ VBW 1Mz Mode Auto FFT
@8 1Pk Viaw
M1[1] 1.19 ditm|
3 oEm 5.321241210 GHz|
26.00 dB
J 19. 260340000 MHz|
} factor 2763
10 dém
bae 7 ) L N
ot el i Wy | LAl S L '\v\—_-.!\“
-10 68
/ \
a i
5 [
"
-30 08 _,;"“" A
P b,
40 dEm—t s
50 8
60 gBm
CF 5.32 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 -1.19 d&m ndd down 19.26034 MHz
T1 1 -27.19 dém ndé 26,00 &
T2 27.19 dim Q factor 276.3
il [
11908763
fate 18 FEB 2000 082503

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Top 5320 19.893
. ;lsf La\;al 35.00 dBm  Offset 26,00 d3 & RBW 200 kH: .
o att 0B BWT  18.9)5 @ VW 1M Mode Auto FFT
@15k View
- Mi[1] ; |:-..
0 c8m } factor 2675
0de -
AN | e, A,
-10 68 1 y
0B I.\
3068 - Al I\x"__n,
ot ay .
40 dam
50 8
60 dém:
CF 5.32 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GHz - & ndd down 13 iz
T1 1 ndg
T2 0 factor
il Tl
11808763
Pater 18 FEB 2020 08 2521
Top Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission B

andwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 /Port 1/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26 dB Emission Bandwidth

Bottom

5260

22.242

Middle

5280

22.189

Top-1

5300

21.867

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2000 052323

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1] dBb
e GHz|
s ndi 6.00 dB
;e By 21.867440000 MHz
qQ factor 242.5)
10
0 des — X T
_M-L._-,a«nw‘dwr’._w,-.\ e T NI D ey
40 ] {
| X
/ \
<20 cem- —
a0 / -
foatel .
-40 gBm
50
60
32001 EIS M 30.0 MHz
¥-value | Function | Function Result
-0.41 dBm el down 2166744 MHz
aH2 -26.41 dém ndg 26.00 B
T2 1 5.3108606 GHz 26.41 dBm 0 factor 242.5
11806763

Top-1 Channel

Result: Pass

Spectrur = Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] 0.50 din M1[1]
# 7494140 GHz| e 2
ndi 6.00 dB ndi 26.00 db)
;e By 242430000 MHz ;e By 22.18R990000 MHz
0 factor 236.4 0 factor 2381
10 10
o P R o P et SR o Y s Doy
-10 Jl -10 A
| i L
Y / N,
20 dBm / 20 g
30 6B <30 B
e e, | e ]
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.2%; GH2 -0.50 dém ndd down Z2.24243 MHz M1 1 £ 2 -0.63 dBm ndd down 22.129%9 MHz
Tl 1 -26.50 dém ndg 26.00 B Tl 1 -26.63 dém ndé 26.00 B
T2 1 26.49 dém 0 factor 23%.4 T2 1 26.62 dBm 0 factor 23.1
TiEEe 1506763
Cater 18 FEB 2020 084535 Cate: 18 FEB 2020 020555
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 2/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

22.066

Middle

5280

22.181

Top-1

5300

21.581

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1 T
k)| '” - 30 céim i an124 )
ndi 6.00 dB ndi 26.00 db)
;e By 22066190000 MHz ;e Bue 22181490000 MHz
0 factor 2384 0 factor 2381
10 10
Dae AR AT | i R gy Dae = BT v N P Ty
10 { 10
/| !
20 ¢ - 20 ¢
=
=30 =30 =
e \-"’\\_‘ -y T
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 -0.37 dee ndd down 22.06619 MHz M1 1 5.28124402 G -0.40 dBm ndd down 22.18149 MHz
Tl 1 ndé 26.00 B Tl 1 5 -26.40 dém ndg 26.00 B
T2 1 O factee 23.4 T2 1 5. 2640 dBm O factee 23.1
TiEEe 1506763
Cater 18 FEB 2020 08 4752 Cate: 18 FEB 2020 080715

Bottom Channel

B

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2020 052541

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
I Mi[1]
= 3024
s ndi 6.00 dB
;e By 71.580580000 MHz
qQ factor 245.7)
10
0 des ¥
gt e e, | I,r%.m‘u SR |
a0 {
i
/
20 8
30 =]

7 ~—
L "
-40 dEm—t

50 o8
<60 gém-
CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 GHz -0.42 dém ndd down £1.59058 MHz
Tl 1 GHz 2 dém ndg 26.00 B
T2 1 5.31092903 GHz 26.42 dBm 0 factor 245.7
W v
11806763

Top-1 Channel

Result: Pass

Middle Channel

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 17 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom 5260 21.576

Middle 5280 21.56

Top-1 5300 21.571

Spectrur o Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1 0.41 dim
0 11 4 30 dam I” i
nd@ 26. da| - nd@
e By : 90000 MH: e By
0 factor 240.7) 0 factor 244.7)
0 0
o P A [t s e b aem P R L, SToavr o Ser v
10 IJr -10 Jl
). \ !
=30 =30
m"—"vf h\‘\'\-.._, rmJ"‘Hv/ oy
40 dém: -40 dém-
s s
60 60
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.25798913 GHz -0.65 dBm ndd down £1.57589 MHz M1 1 27528077 GHz -0.41 dBm ndd down 21.55995 MHz
Tl 1 -26.65 dém ndg 26.00 B Tl 1 -26.42 dém ndg 26.00 B
T2 1 26.65 dBm O factee 243.7 T2 1 7 26.41 dBm O factee 2447
11806763 11806763
Cater 18 FEB 2020 084510 Pater 18 FEB 2020 080833

Bottom Channel Middle Channel

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

B

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
30 dBm 11
ndi
208 By
qQ factor +
10
0 des x - r
A L Lo TR Cyeee
W \
-0 ,Jr
! b
=30
Af~ [
| '\.n.\“
-40 d&m—t
50 o8
<60 gém-
CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 52952796 GHz -0.43 dBm ndd down 215712 MHz
Tl 1 5.2 -26.43 dém ndg 26.00 B
T2 1 5.31066467 GHz 26.43 dém 0 factor 245.5
H v
11806763

oate: 18 FEB 2020 053058

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 21.955
..;!;I'ILu\;al 35.00 dém  Offset 26,90 d3 & RBW 200 kH: -
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k Viaw
30 dBm- M
— ) factor +2.4
o PO BEFEURT EVRTTY RS 0 T ey
10 88 { i .
."l [\
T S
2o S
40 dem—+ -
50 g8
-60 cBm:
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 E - R ncl down 21.9548
T1 1 -26.49 dem ndb 2
T2 26.49 dBm 0 factor
)il W w
11908763
ate: 18 FEB 2020 054557
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 22.105
. ;lel' Lu\;ul 35.00 dem  Offset 2680 d3 & RBW 200 kHz .
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k View
30 dBm- M
0 c8m ) factor 240 8
o Jwv'mv‘w'a’\_/\--’*.”w"-\‘ ._,“‘(‘v'-")e"\wl"\m‘w\
=10 B T
o N
=30 B
bemr |
-40 dBm—s
50 ¢Bn
-60 cBm:
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 z - dBm ndd down £2.10462 MHz
Tl -26.04 dém ndi 26.00 &
T2 28.03 dém 0 factor 240.8
)il [T
11908763
Fater 18 FEB. 2000 (54515
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 21.882
. Ret Lu\;ul 35.0096m  OMset 76,80 6 @ RBW 200 bz .
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k Viaw ; ;
e M1[1] o 3.61 dim|
— ) factor 243.1
0 de,
T P v s o
-10 68 t .
:'J-:é ey i —
-40 dem—+ ]
50 B
-60 cBm:
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
[ P - ndl down 2168244 MHz
Tl 1 ndg 26.00 &
T2 0 factor 243.1
)il W W
11908763
Jpate: 14 728 200 05 aw

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1/ PWL 17 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom 5260 21.987

Middle 5280 22.289

Top-1 5300 21.835

Spectrur o Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] E Mi[1] T
# 610 GHz e 528249 2
ndi 6.00 dB i ndi 26.00 db)
;e By 21.987440000 MHz ;e By 22 289300000 MHz
qQ factor 239, qQ factor 237.0)
0 0
o gt o P HLm FA LA e JEEEEELE SEIEv e o gt P e e e | R Sy
f W/
10 ]II 10 1
h /
\ /
20 = 20
‘ad
30 dam - - W
pre L ..\.;“-‘w vy
-40 dém- -40 dém-
s s
60 60
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 i 61 GHz -0.51 dém ndd down 21.59744 MHz M1 1 5.28 61 G -0.69 dBm ndd down 22,2693 MHz
Tl 1 5.24901753 GHz -26.51 dém ndg 26.00 B Tl 1 5 -26.69 dém ndé 26.00 B
T2 1 5.27100497 GHz 26.51 dém 0 factor 23.3 T2 1 5. 3 26.69 dém 0 factor 2370
By v i J1 J H v
TiEEe 1506763
Cater 18 FEB 2020 085045 Pater 18 FEB. 2020 081211

Bottom Channel Middle Channel

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

B

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1]
i cam 3024
I 8 6.00 dB
;e By 21.834630000 MHz
qQ factor 242.9)
10
Ode e - n
r,;_g\,_,\M,--n\‘.wM'\‘MN-w\l T I DRT
Al
-0 ;
20 8
30 B
"
L.
~40 dBm
50
60
32001 EIS M 30.0 MHz
¥-value | Function | Function Result
-0.75 d& ndd down 21.63463 MHz
ndé 26.00 B
Q facter 242.8

W v
11806763
Jpate: 18 FEB 2000 083227

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 2/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

22.707

Middle

5280

22.457

Top-1

5300

22.157

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 T M1 0.47 dim
3 [ ] | 0 dem [ 1.47
nde 26.00 dp| ndi
e By 20000 MH; e By
0 factor 2318 0 factor 2353
10 10
0 e (‘w N P C S e 0 dé {‘N’N’"‘ N P SN N Sy
¥ i il
-0 . - -0 :
/| N, /
20 dam / - 20
<30 gBMe \“‘ — 30 B -
Lt e, | L h™N
-40 dém- -40 dém-
50 50
60 60
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ® | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5 GHz -0.40 dém ndd down 22.70742 MHz M1 1 5. 26378926 GHz -0.47 dém ndd down 22.45711 MHz
Tl 1 -26.40 dém ndg 26.00 B Tl 1 S.268 - -26.47 dém ndé 26.00 B
T2 1 26.39 dém 0 factor 2318 T2 1 5.29126834 GHz 26.48 dém 0 factor 235.3
11806763 11806763
Cate: 18 FEB 2020 085205 Cater 18 FEB 2020 081325

Bottom Channel

B

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2000 053344

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
30 dBm 11
I ndi
;e By 20000 MH:|
qQ factor 239,
10
0 des .y 5
r,_.h-—\(wrw\c“fm-\l /,J.«,A.. e e i pr |
-10 Il
20 dBm / \\‘_\
-30 B -
oot VN
Lo g
-40 dBm
50
<60 gém-
CF 5.3 GHz 32001 EIS M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.30248992 GHz -0.54 dém ndd down £2.15712 MHz
Tl 1 5. - m ndg 26.00 B
T2 1 5.31089622 GHz 26.54 dBm 0 factor 23.3
11806763

Top-1 Channel

Result: Pass

Middle Channel

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 3/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

21.936

Middle

21.992

Top-1

21.82

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

B

Ref Level 35.00 dBm  Offset 26,80 08 & RBW 200 iH:

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2030 053502

Jo At 20 dB BWT 189 @ VAW  1MH:  Mode Auto FFT
@ 104 view
T M1[1
30 dém &
. nds
;e By 21.819630000 MHz
qQ factor 242.9)
10
0 diy R -
P e e [P s SN Y W
-0 ;
21 d8m r_f_’/ /
=30
~ \
o Y
-40 d&m
50
-60 dém
CF 5.3 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 GHz -0.71 B ndd down £1.61963 MHz
Tl 1 -26.70 dém ndé 26.00 &
T2 1 26.71 dBm Q facter 242.8
11806763

Top-1 Channel

Result: Pass

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1 T
30 1 30 dBm I” 74705
527470 2
ndi 6.00 dB ndi 26.00 db)
;e By 71.935880000 MHz ;e By 71.992130000 MHz
0 factor 240,00 0 factor 239.4)
10 10
. ¥ B ¥
b aem rlw\.wwwvm\ = e e bae r,ﬂ»,,mv’\«m,w'ﬂ«\—-\_ Ja T ey
-0 1 -0 1
/|
20 ¢ 20 ¢
£ — 308
| S, L N
-40 dém- -40 dBm—rt-
50 S0
60 <60 gém-
CF 5.26 GHz 32001 Eli M 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 e ndd down £1.63588 MHz M1 1 27470329 G -0.16 dBm ndd down 21.99213 MHz
Tl 1 ndé 26.00 B Tl 1 -26.16 dém ndg 26.00 B
T2 1 0 factor 240.0 T2 1 iz 26.16 dBm 0 factor 238
TiEEe 1506763
Cater 18 FEB 2020 085323 Cater 18 FEB 2020 081445
o

@
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 21.657
. ;!sl' Lu\;ul 35.00 dem  Offset 2680 d3 & RBW 200 kHz .
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k View
30 dBm- M
e ) factor
o PR PN PEVER T § ST VRN Y
1068 —— AW ™
0 dBm \\
e T
-40 dBm—t -
50 ¢Bn
-60 cBm:
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 z - e ndd down 21.65651 MHz
Tl 1 5.3 ndg 26.00 &
T2 0 factor 2458
)il [T
11908763
Fater 18 FEB. 2000 055150
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Top 5320 21.868
apectrurr EE
Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
o ant 2068 BWT 1895 @ VBW 1Mz Mode Auto FFT
8 1Rk Yiaw
%0 dm— Maf1 S
) factor |>;
10 dém
Dae ; PR
e r_/h_..,-‘,.\/w-,wr_m._m.»-’-._w-‘v\r\l Vi T e ladd N
1
oo v . N
<30 Bt s
W’_\“ "w._,‘,\‘\
0 cBm:
50 8
60 gBm
CF 5.32 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.32 - B ndd down 21.66938 MHz
T1 1 ndé 26,00 &
T2 0 factor 243.4
N wow
11908763
Fater 18 FEB 2000 055307
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth

(MHz)

Top

5320

22.247

Result: Pass

jo Att

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 200 iH:

2048 BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw

M1[1]

30 dBm:

f,wﬂ'.vn‘ﬁ’\ﬁ'\#',{”\-/"’“ .,v‘-‘«-.«..-“x Tl flaeth piln |

e,

<60 gém-

CF 5.32 GHz

32001 pts Span

30.0 MHz

Marker

|

T2

Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.31 - e 22.24712 MHz

el down

B

5.3 ndi
O factee

26.00 B
23.0

11806763
oate: 14 FEB. 2000

55425

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/Port 1 / PWL 17 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom 5260 20.233

Middle 5280 20.353

Top-1 5300 20.458

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1 E
k)| I” . 30 céim i — )
ndi 6.00 dB ndi 26.00 db)
;e By 20.233430000 MHz ;e By 20353430000 MHz
0 factor 259.7) 0 factor 259.2)
a - 10 -
. T 1 ’ 1 1
D dtam TR T VTR, e [ AR NS i 0 dém R s SYE i Ve T TR
\ i \J \ ¥,
-10 10 _.I
\ / \
20 \ 20
=30 =30
| Y, ’_,,w/”" M|
-40 dém- -40 dBm—r-
s s
60 60
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 3.52 dim ndd down 20.23343 MHz M1 1 2 3G 3.00 dem ndd down 20.35343 MHz
Tl 1 ndé 26.00 B Tl 1 52 -23.00 dém ndg 26.00 B
T2 1 O factee 289.7 T2 1 23.00 dBm O factee 259.2
By v H v
TiEEe 1506763
Fater 18 FEB 2000 100414 [ate: 18 FEB 2020 102702

Bottom Channel Middle Channel

Spectrun ] o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1
30 dBm 11
) ndi 6.00 dB
;e By 20458420000 MHz
0 factor 259.9)
10 -
. 1
baE T RNy [ o e
f W Iy v W
-0 ;
|
20 ¢
30
o=
e S
401 dEm—t
50
60
32001 Eli M: 30.0 MHz
¥-value | Function | Function Result
3.26 dm ndd down 2045842 MHz
-2 dém ndg 26.00 B
22.74 dBm 0 factor 259.3
W v

11806763
oate: 18 FEB 2000 104435

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

20.896

Middle

5280

20.875

Top-1

5300

20.883

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2030 104555

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1] 2.17 dim|
30 dBm 510 GHz|
e nd@ .00 dBf
;e By 20.883100000 MHz
qQ factor 254.0)
10
D48 s X
a8 T D P v P L s O e
W ] A
-0 y
J
20 8 1
~5
=30
. A
-40 gBm
50
<60 gém-
CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.30371051 GHz 2,17 dem ndd down 20,9631 MHz
Tl 1 5289 -23.64 dém ndg 26.00 B
T2 1 5.31064557 GHz 23.83 dém 0 factor 254.0
11806763

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] 2.30 d Mi[1] 2.27 d
= 00 GH: e GHz|
nd@ 26.00 dB| nd@ 26.00 dbj
;e By 20000 MH:| ;e By GEODND MH:!
Q factor 251.7 Q factor 252.9
10 — 10 —
. . I n . I A
0 dé r,“-v (TR Sl E T e s Ty 0 dé AT T T T e [ = A Ty
If v W ¥ 9
10 10 ,II
/ \
4 Y
20 dBm ~ 20 t8m r/ \.\
\.\/*'/v w\.-‘.,,\_\ b -\—.\.
-40 dBm—t -40 gBm
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli M 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.2567391 GHe 2.3 ndd down 2069622 MHz M1 1 7391 2,27 dém ndd down 20.67486 MHz
Tl 1 ndé 26.00 B Tl 1 -23.73 dém ndg 26.00 B
T2 1 23.70 dBm O factee 2517 T2 1 23.73 dBm O factee 252.9
11806763 11806763
Cate: 18 FEB 2020 1010532 Cate: 18 FEB 2020 1002815
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 17 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom 5260 20.905

Middle 5280 21.094

Top-1 5300 20.906

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] o ] o _
ndi 6.00 dB ndi 26.00 db)
;e By 20904660000 MHz ;e Bue 21.004030000 MHz
0 factor 251.4 0 factor 250.1)
0 10
. a . 2
Das P el W AT O [ T/ ST T Ty D dtam P o AT LW o S TEY gy
{ \ W | W v W
10 . 10 .
/ d I,
/ \
20 dém _// A . 20
30 — 30
e o b/ M
-40 dBm—rt- T T T -40 dBm—rt-
50 8 50 g
<60 gém- <60 gém-
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
2,03 e ndd down 20.90466 MHz M1 1 27627156 G 2,72 e ndd down 21.09403 MHz
ndé 26.00 B Tl 1 ndé 26.00 B
O factee 251.4 T2 1 O factee 250.1
TiEEe 1506763
Cater 18 FEB 2020 10105 50 Cater 18 FEB 2020 1002537

Bottom Channel Middle Channel

Spectrun ] o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1
30 dBm 11
ndi
208 Bw
qQ factor
o
et X "
d f., T A [ T T
\ I
10 .
/ \
20 deém /
=30
—
Lo rd
-40 dEm—t
50
60
CF 5.3 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.29627074 GHz 217 dem ndd down 20,9056 MHz
Tl 1 -23.63 dém ndg 26.00 B
T2 1 23.83 dém 0 factor 253.3
W v
11806763

oate: 18 FEB 2020 104713

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz
quency (MHz) (MH2)
Top 5320 20.325
..;!;I'ILE\;uI 35.00 dBm  Offset 26,30 03 & RBW 200 kkH: -
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k Viaw ; ; ;
30 dBm- i 9.31497 : - I: 1 Ii;.lli:
. 2E :I.Il||I
— ) factor 261.5
odem oy )J.J!'.uwzw.#,wml\ A e bty s,
10 88 L 4 - v k
=30 B .I"‘/ \q
L i
-40 dem—+
50 g
-60 cBm:
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Tm? Rel | Tre | ¥-valug | ¥evalue | Fn_-_u‘hmlw | Function Res?t _
,: 1 U el do:;ﬂ
T2 0 factor
)il [T
11908763
Fater 18 FEB 2000 110333
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 20.394
..;!;I'ILE\;uI 35.00 dBm  Offset 26,30 03 & RBW 200 kkH: -
jo Att 20 6B BWT 189 @ VAW 1 MH:  Mode Auto FFT
8 1Rk Yiaw
2 T m1[1] 1 |.-..
0 dBm- ) factor 260.8]
oo et «"-A;.-ww:w'm e fepd Sl o fon]
]
7 X
-60
CF 5.32 CHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.31 ndd down 20.39374 MHz
Tl 1 ndg 26.00 &
T2 0 factor 260.8
N W W
11908763
fater 18 FEB 2000 110450
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Al Em|s(:/|”(3|r;)8andW|dth

Top 5320 21.261

o
Spectrurn

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
Jo At 20 dB BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT
@ 1Pk View

T T M1[1 1.07 dEm|
30 dém t 592

v 21.260900000 MHz|
} factor 250.3

r..l,,.m P 'xr-“fv--.;\,-v_ il W el e
i A 1
L

s’ |

<60 gém-

CF 5.32 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.32 - dRm el down 1

ndé 26.00 &
O factee 250.3

T2

11508763
Cater 18 FEB 2020 11:0508

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/Port 1 / PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

20.098

Middle

5280

20.340

Top-1

5300

20.224

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
. I Mi[1]
s ndi 6.00 dB
;e By 20.224060000 MHz
qQ factor 2629
10 —
v
0 dB o = - —
e 'y\.- T vy N"‘(‘M\‘ B \n.\v.-’\- ki j,\f\ —
-0 ;
/
e AN
=30
"
L g
-401 Bm
50
60
32001 Eli m 30.0 MHz
¥-value | Function | Function Result
3.26 dm ndd down 20.22408 MHz
-2 dém ndg 26.00 B
22.74 dBm 0 factor 262.3
H v

11806763
oate: 18 FEB 2000 104537

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
. mi[1] ” 0 dem mi[1] - A
ndi 6.00 dB ndi 26.00 dB)
;e By 20.098430000 MHz ;e By 20.340300000 MHz
0 factor 262.0) 0 factor 259.9
10 - 10 —
A I 5 1
b e Pore, N%-f TR e | I Ao S~ bae PRI SN T, VY Y ek T M.
W \ \f v \/ \ v W
-10 _.rl -10
J )
20 dem 20 ¢
W - A
-0 -0 L v
ot o | o -
-40 dém- -40 dBm—rt-
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli M 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-value | Function | Function Result
M1 1 B485653 GH2 3.86 dBm ndd down 2008843 MHz M1 1 3.35 e ndd down 20,3403 MHz
Tl 1 5, -22.14 dém ndg 26.00 B Tl 1 -22 ndé 26.00 B
T2 1 22.14 dBm 0 factor 262.0 T2 1 22 0 factor 259.8
11806763 11806763
Cater 18 FEB 2020 10111:52 Cater 18 FEB 2020 1003125
Bottom Channel Middle Channel
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 2/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

20.965

Middle

5280

20.644

Top-1

5300

20.532

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW  1MH:  Mode Auto FFT

@ 104 view

M1[1
30 dBm 11

208

da|
50000 MHz|
258.1)

et e PR
\

prey
i v
a0 I

b e
W

32001 pts

Span 30.0 MHz

¥-valug | ¥-value | Function |

Function Result

2,40 dim
-23.60 dém
23.60 dém

el down

ndé
O factee

5.31021468 GHz

20.53155 MHz
26.00 B
258.1

11806763
oate: 18 FEB 2030 105055

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT o att PGB BWT  18.9ys @ VBW 1MH:  Mode Auto FFT
8 15k View @ 10k View
- Mi[1] . o Mi[1] 2.6+ dBm)
ndi 26.00 dB) ndi 2 ]
;e By 20964660000 MHz ;e By 040000 MH:!
0 factor 250, 0 factor 255.7)
10 - 10
. 5 I . 5 1 2
0 de el VARV Sl i IFEe T T A7 T, 0 de (TR I ST et o [ FAF T 'M"""'\./* i
| W
-10 T -10 ,JI
/| i /| \
/ \ / .
<20 8 \\\ <20 dam <L
a0 <30 g
Vo’ = add ]
-40 gBm -40 dBm—t
50 S0 8
40 40 dBm
CF 5.26 GHz 32001 pts Span 30.0 MHz CF 5.28 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result | ¥-value | Function | Function Result |
M1 1 % GHZ 2.5 ndd down 2096466 MHz 2,64 dim ndd down 2064404 MHz
T 1 - ndi 26,00 c& -23.36 dém nd 26,00 d&
T2 1 23 Q factor 250.8 23.36 dBm Q factor 255.7
TiEEe 1506763
Cater 18 FEB 2020 101310 Cater 18 FEB 2020 1003245
Bottom Channel Middle Channel
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 3/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

20.830

Middle

5280

20.756

Top-1

5300

20.652

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 18 FEB 2000 105212

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1] T
i cam iHz|
o nde dl
;e By 10000 MHz,
qQ factor 256.7)
10
e ; X
e P e W S e | T e e R
f W V W
-10 t
J h
e . \\
=30
L’ TR
-401 gBm
50
60
32001 Eli m 30.0 MHz
¥-value | Function | Function Result
2,20 dem ndd down 20.65154 MHz
-23.81 dém ndg 26.00 B
T2 1 5.31040124 GHz 23.60 dém 0 factor 286.7
11806763

Top-1 Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] _ o ]
nd@ 26. da| nd@ 2 )
;e By 20829660000 MHz ;e By 600000 MH:!
qQ factor 252.6 qQ factor 254.4)
10 — 10
e s 1 o N
a8 e N S g | R PR T a8 AHVJ‘WN VAN PLACEL L v
W ] [ ' W !
a0 ] -0 t
/ J
<210 dBm (\—/ 420 e
E <30 tBm—
o™ — " o
-40 dém- -40 dBm—rt-
504 50 g
60 <60 gém-
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.2612456 GHz 2,18 d&m ndd down 2062966 MHz M1 1 5.28124671 GHz 2,32 dém ndd down 20,7556 MHz
Tl 1 5,249 -23.62 dém ndg 26.00 B Tl 1 5260 -23.69 dém ndé 26.00 B
T2 1 5.27T076216 GHz 23.62 dém 0 factor 2526 T2 1 5.291 23.68 dém 0 factor 254.4
11806763 11806763
Cater 18 FEB 2020 1011427 Cater 18 FEB 2020 1003404
Spectrun ] o

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Top 5320 20.215
. Ret Lu\;ul 35.0096m  OMset 76,80 6 @ RBW 200 bz .
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k Viaw
e M1[1] 1 :,-I T
e . ) factar
0 i X
i J WY A, | e e et et
10 88 IJ' L kLl b ‘ '
0 dBm //'
=30 dBi =
bose AW
-40 dEm—t =
50 g
<60 gém-
CF 5.32 GHz 32001 pts M 30.0 MHz
Marker
Tm? Rel | Tre | ¥-valug | ¥evalue | Fn_-_u‘hmlw | Function Res_ft ._]
e 1 ) douﬂ
T2 0 factor
)il W W
11908763
Jpate: 12728 200 111015
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Top 5320 20.290
. ;18' Lu\;ul 35.00 dem  Offset 2680 d3 & RBW 200 kHz .
o art 0B BWT 1894 @ VBW 1M Mode Auto FFT
@15k Viaw
3 dém Maf1
. ) factar
08 -
.-/\-,’-;“"‘ B AN L | s AT A P e
1068 .1 L
20 d8m _/".
o
3068
ot )
40 dam—+
50 déin
40 d&m
CF 5.32 GHz 32001 pis Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.31 dRm ndd down 20 iz
T1 5.3 nde
T2 1 0 factor
)il ] T
11508763
fate: 18 FEB 2000 111132
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Top

5320

21.135

Result: Pass

Ref Level
fo At

35.00 dBm  Offset 26,30 03 & RBW 200 kkH:
0B BWT  18.9)5 @ VW 1M Mode Auto FFT

@ 17k Viaw

30 dBm:

M1[1]

et Ao ot i | . o A
Jl-.-’ Aoy A |_.-""\' W .'_J T i et \//\

=30 dBi

Lrismn]

-40 dBm—rt-

50 déin

<60 gém-

CF 5.32 GHz

32001 pts

Span 30.0 MHz

Marker

¥-valug |

Function Result |

T2

Type | Ret | Tre |

| Function |
B ndd down

ndé
O factee

21.13528 MHz
26.00 B
2518

11508763

oate: 18 FEB 2020 111250

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-

RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.799

Top

5310

43.572

| ¥ | ¥
Spectrur v Spectrur v
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
M1[1 167 d M1[1 21 dim|
= IJ ; 30 dm 11 _ -2.21de
261 Hz]
. 26.00 db) e 26.
20 o B 1. TORGOON0D MHz, ;e Bue #3.571BO0000 MHz|
qQ factor 120.1 0 factor 1217
10 10
0 des 0 des Y
I.‘_.—..g'»,.".a.-\ﬁ_-’\rw\;'kv-.;\‘_ et bW S P T e o s wi it R
1068 . ] ! 108 i il h
I f \
! 1 |
20 ge 20 ge - /
g g B i \“'\
-30 dBM— -
A e S F e ]
-40 dém- -40 dBm—rt-
50 50
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
M1 1 5.2610378 GHz -1.67 de: el down 43,7966 MHz M1 1 e el down 43
Tl 1 5.2486013 -27 ndé 26.00 8 Tl 1 ndé
T2 1 5.292393% 2’ 0 factor 120.1 T2 1 0 factor
11806763 11806763
ate: 18 FEB. 2000 11:3540 Cate: 18 FEB. 2000 11:5543

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

44.26

Top

5310

42.434

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 15k View 18 1Fk View
M1l 2.02 dam) M1l 1.2+ dB
0 e 3 dém N o
. 26.00 dB) . 26.00 do|
¢ B 259000000 MHz| ;e By 12.433700000 MHz|
0 factor 119.0 0 factor 1253
10 10
048 piL ot
de d T
r—“w‘;"\-"‘\‘\"“m‘v—--"'.—t"v“-’\_ e AL J_\M,_waﬂm_\ [aiadiis midins AEWIVL
108 ! d -10 68 - 1
7 Y 7 T
/ | i \
2068 - - 2068 -
¢ 5/ N,
T .30 68 :
e Loy il LY PN
-40 dém- -40 dém-
0 50
40 dBm -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | | Function | Function Result
ML 1 52648514 GHz 2,02 & 8 down 44,2599 Mz ML 1 8 down 42433
Tl 1 5. -26.0% m ndé 26.00 B Tl 1 ndé
T2 1 5. 28.02 dém 0 factor 119.0 T2 1 0 factor
TiEEe 11808763
Cater 18 FEB 2020 11:37.57 Pater 18 FEB 2020 1201:01

Result:

Bottom Channel

Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

42.996

Top

5310

44,292

| ¥ | ¥
Spectrur 7 apectrun hJ
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
M1l ? M1l 1.71 di
# 5.278 Hz 3 oEm 5,91845600 GHZ
. 26.00 db) e 26.00 db)
20 o B 42.006200000 MHz| ;e Bue 14.201700000 MHz|
qQ factor 122, qQ factor 120.1
10 10
b n . X n oo n 1S
.W‘-J -H..r‘._,\,_r#"-\-v—-'\\l :JM ot o u-/\.r\‘ ) _{""v"""‘n’”“' mnﬂfb\-'-"“-‘: II(\—'\-"‘-/W-A.\; e R
En : k 10
20 ¢ - - 20 ¢ 7 - -
PP A \ 308 ! \\‘
i it e =
-40 dém- -40 dém-
50 50
60 d&m -0 d&m
CF 5.27 GHz 32001 pts M 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 2784 -1.73 dém ndd down 42,9962 MHz M1 1 -7 el down 44,2917 MHz
Tl 1 -27.74 dém ndé 26.00 B Tl 1 2874 ndé 26.00 B
T2 1 27.73 dém 0 factor 1228 T2 1 0 factor 120.1
11806763 11806763
Cater 18 FEB 2020 11:3%15 Cater 18 FEB 2020 120215

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.476

Top

5310

42.531

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
M1[1] ? M1[1]
# 5,281 Hz] e 2147
. 26.00 db) e 26.00 db)
20 o B §3.476100000 MHz| ;e Bue 42,531 200000 MHz|
Q factor 121.5 Q factor 125.1
10 dBm- 10
o A A o P,
o e B \ \ fin, >0
) | it it w‘. .'N i pr T, ) ) ,""“AW“""‘M \ _,M May Sa L
-0 f -0 : -
i 4 \
2068 — — <20 dam
/\/M, \
30, ~30 ¢8I -
[~ M i M
-40 dém- -40 dém-
50 50
60 d&m -0 d&m
CF 5.27 GHz 32001 pts M 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ®-val | ¥-value | Function | Function Result
M1 1 5.2814653 GHz -1.45 dém el down 43,4761 MHz M1 1 5.32 a2 -1.69 dém el down 42,5312 MHz
Tl 1 5.2 - -27.45 dém ndé 26.00 B Tl 1 5. GHz -27.69 dém ndé 26.00 &
T2 1 5.2921412 GHz 27.45 dém 0 factor 121.5 T2 1 5.3313518 GHz 27.69 dém 0 factor 125.1
By v By v
TiEEe 11808763
Cater 18 FEB 2020 11:4057 Cater 18 FEB 2020 120355

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / Port 2/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.979

Top

5310

45.106

| ¥ | ¥
Spectrur = Spectrur B
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
M1l 1.62 dim| M1[1]
# 28146710 GHz| e .91
. 26.00 dB) . 26.00 db)
¢ B 43.07RGO0000 MHz| 0 Bue 45, 105500000 MHz|
qQ factor 120.1 qQ factor 1174
10 10 dBm-
o A ' A odem e .
faaTad LAl e f \ :.r—"““““"" e AP o ot peenitendl, | o [ b
-10 08 B - -10 g8 -
/ | .". \
20 dam 200 d&m
T RV T
U > 30 o8 <
e o T | e
-40 dBm—rt- -40 dBm—rt-
" S0 8
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 52814871 GHz -1.62 dBm ndd down 43,9786 MHz M1 1 53122693 GHz -2.25 dim ndd down 45,1055 MHz
Tl 1 5.2 2 -27.62 dém ndé 26.00 8 Tl 1 s GHz 26.24 dBm ndg 26.00 B
T2 1 5.2917545 GHz 27.62 dém 0 factor 120.1 T2 1 5.3331818 GHz 28.25 dBm 0 factor 117.8
By v By v
11806763 11806763
Cater 18 FEB 2020 11:4215 Cater 18 FEB 2020 120513

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.592

Top

5310

43.604

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 15k View 18 1Fk View
M1l ) M1l 2.16 dam)
30 déim Hal 30 dém 047 G
20 o8 B MH:z 0 By 13.603600000 MHz|
Q factor 120.9} Q factor 121.7
10 dBm- 10
. " ) b
ke S T baE g | .
Ln i =ty \ )zu"—o-\-\..,» o™ | W | e e W e, e
1068 i W h 1068 i\ b
o | | : |
i \ { \
<20 dém 20 g8 > s
W, \, T, J
| a0 gt ) -30 ¢8) -
A o gy b
-40 dBm—rt- -40 dém-
S0 dén 50
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.2680757 G -1.07 de: el down 43,5924 MHz M1 1 5.3 -2.16 dém el down 3.8
Tl 1 5. -271.0 ndé 26.00 B Tl 1 5.24 -26.16 dém ndé
T2 1 5.2 27.08 dém 0 factor 120.8 T2 1 5.3 28.16 dém 0 factor
11806763 11806763
Cater 18 FEB 2020 11:4332 Pater 18 FEB 2020 120831

Result:

Bottom Channel

Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.217

Top

5310

42.826

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 15k View 18 1Fk View
M1l 1.26 dem| M1l
# 5.268749700 GHz] 3 oEm 5.91
. 26.00 dB) . 26.00 do|
¢ B 1.217400000 MHz 0 By 12.825500000 MHz|
qQ factor 1723 qQ factor 124.1
10 10 dBm-
fj"w e T VAN P W Y Rt Ry | Y el WY P Vel el Sl §
-10 5 ~10 g8 T
! 1 | f \
f ! !
20 ge r <20 deém-
4 \\ N
W DV ad - ) b,
- -30 g8 . =
o I ] hrmatn /" [t
-40 dém- -40 dBm—rt-
" S0 8
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result
M1 1 5267497 GHz -1.26 dém el down 43,2174 MHz M1 1 -1.43 dém el down 42,8255 MHz
Tl 1 5.2 - -27.25 dém ndé 26.00 B Tl 1 -27.43 dém ndé 26.00 B
T2 1 5.2921581 GHz 27.25 dém 0 factor 122.3 T2 1 27.43 dém 0 factor 124.1
11806763 11806763
Cater 18 FEB 2020 121332 Cate: 18 FEB 2020 122740

Result:

Bottom Channel

Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.236

Top

5310

41.541

Spectrur ] = Spectrur ] 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
[0 17k viaw fo 17k view
. T Mi[1] 1.04 d 2 T Mi[1] ] .10 |
11 Mz
. 26 o 26.00 dbj
¢ B n0n0n MH: 0 By 11.541200000 MHz|
0 factor 1216 0 factor 1280
10 10
p1
oo f /' Ky Pt ) W b P /LN oy e | P
} /\1\5\» W\ P I P b "’“\,-:'u««‘ P w“\m’\.»-\-f'\_‘ {'x—" il WL !
-0ee f T -i0d8 T i T
{ ! I 3
20 dé - 20 d8 - -
P P L
i, MoV Mt
-40 dém- -40 dBm—rt-
50 50
40 dBm 60 dém:
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
M1 1 52565722 G o ndd down 43,2361 MHz M1 1 0,19 d&m ndd down 4
Tl 1 5.248 2! ndé 26.00 B Tl 1 -25.81 dém ndé
T2 1 5.291 2! 0 factor 1216 T2 1 25.60 dém 0 factor
By v
11806763 11806763
Cater 18 FEB 2020 121450 Cater 18 FEB 2020 122857
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

41.897

Top

5310

42.102

| ¥ | ¥
Spectrur v apectrun hJ
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 15k View 18 1Fk View
Mi[l ¥ Mi[l
0 11 - o 3 dém 11
. 26.00 dB) . 26.00 db|
¢ B 11.897400000 MHz| ;e By 12.101B00000 MHz|
0 factor 125.9 0 factor 1263
10 10
D A e e N v 0de x
A FvA P . 1\ o T, e ~
L W W‘*—""\-\H_\. TR LA ST ) T e Y TAVAL S e . Pas
10 68 H X 10 68 ; . :
/ 1 { \
20 dem /" \ﬂ 20 dem -
BT - <30 68 e \\f‘_
Moot guopmr I erntiae
-40 dém- -40 dém-
0 50
40 dBm -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 2754261 0.74 d&m ndd down 41,5974 MHz M1 1 r 0.18 d&m ndd down 42,1018 MHz
Tl 1 -25.26 dém ndé 26.00 B Tl 1 5 GHz -25.81 dém ndé 26.00 B
T2 1 25.26 dBm 0 factor 125.9 T2 1 5.3311858 GHz 25.62 dém 0 factor 126.3
By v By v
11806763 11806763
Cater 18 FEB 2020 1218607 Cate: 18 FEB 2020 123015

Result:

Bottom Channel

Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

43.553

Top

5310

42.692

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
Mi[l 1.52 dim Mi[l 1.66 dim|
30 dBm: & 70 GH: 30 dém: & P
. 26.00 db) . 26.
20 o B 13553000000 MHz| ;e Bue 42 602400000 MHz|
qQ factor 120,89 qQ factor 124.5
10 10
0. Ao —1 7 h 0. ~ o o M o
T AL | ey Mv,a'\-’\. u,r\.»..\_f\_ e A | e s S|
-10 gén : 10 6B £ \f |
20 ¢ — — 20 ¢ - -
Jad \i N
|20 e <30 B
R F e M
-40 dBm—rt- -40 dBm—rt-
" S0 8
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
[} 1 52601607 Gz 2d8m _ nce down 43,553 MHz ML 1 53149692 G2 -1.66 &&m ___nce down 42,6924 Wiz
Tl 1 5.2467119 ndé 26.00 B Tl 1 5.288 -27.66 dém ndé
T2 1 5.2922649 0 factor 120.8 T2 1 5.33139 27.66 dBm 0 factor
TiEEe 11808763
Pater 18 FEB. 2020 121800 Cater 18 FEB 2020 123225

Result:

Bottom Channel

Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

42.685

Top

5310

42.886

| ¥ | ¥
Spectrur v Spectrur 7
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 15k View 18 1Fk View
Mi[l Mi[l
30 dBm: 1 30 dBm: 1
20 o8 Bur 20 o8 Bur 2
Q factor Q factor 3.9
10 10 dBm
0 i L 0 déen > -— =
"’\j R e P ad el bn AL Vi Ty | o A
108 4 il A\ / | X
i /=
20 dé [ . 20 dém
. j
3 B - e B
-~ e bt [Pt ]
-40 dém- -40 dBm—rt-
" S0 8
60 d&m -0 d&m
CF 5.27 GHz 32001 pts m 60.0 MHz CF 5.31 GHz 32001 pts M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.2584276 GHz 6§ gim ndd down 42 6849 MHz M1 1 5.3127466 GHz 2 dim ndd down 42,9955 MHz
Tl 1 5. ndé 26.00 B Tl 1 5.288 25 dém ndg 26.00 B
T2 1 5. 0 factor 123.2 T2 1 5.3313 25.78 dém 0 factor 123.9
11806763 11806763
Cater 18 FEB 2020 121817 Cater 18 FEB 2020 123342

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5270

40.765

Top

5310

41.485

B

Spectrur ] T
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH:
Jo At 20 dB BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
|8 1Pk View 18 1Fk View
Mi[l ? M1[1
= H 30 cém 1 .
Hz 5.1
. 26.00 db) e nds 26.00 db)
20 o B 10765000000 MHz| ;e Bue 1. 4B5000000 MHz|
qQ factor 129.4 qQ factor 128.1
10 10
0 de I b dE ¥
o= a —- ~ ] "o 1 e o e T e o IR L LY,
Pofin W e . :.’" Wl Sy \_,N\pf‘; ' Y T e el 0y .'r WA e M
-10 — - + -10 g8 - T
i A \
20 dBi / <20 cém \
30 gy - 30 B—i v
P [ =rynined
-40 dém- -40 dém-
50 50
60 d&m 40 dBm
CF 5.27 GHz 32001 pts Span 60.0 MHz CF 5.31 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 52754242 GHz 1.03 dém el down 40.785 MHz M1 1 2 0.34 d&m el down 41.485 MHz
Tl 1 5.2! - -24.97 dém ndi 26.00 B Tl 1 -25.66 dém ndé 26.00 8
T2 1 5.2909656 GHz 24.97 dém 0 factor 129.4 T2 1 25.66 dBm 0 factor 128.1
By v By v
TiEEe 11808763
Cate: 18 FEB 2020 122035 Cate: 18 FEB. 2020 123500

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac /HT80 / MCS1 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Al Em|s(:/|”(3|r;)8andW|dth
Single 5290 84.466
:.;u.;I"LIaI\;;I 35.00 dém  Offset 26,80 d3 & RBW 1 MH: -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
017k View
20 i mi[1] 1.15 dim|

Mo P e e v

W e
S0
<60 gém-
CF 5.20 GHz 32001 pts m: 120.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5 dém ndd down 84,4661 MH2
T1 1 ndg 26,00 &
T2 1 3 25 0 factor 62.8
| ] DRRRRRN N
11908763

oate: 18 FEB 2020 124016

Single Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Single 5290 86.105
.;!sl' Lu\;al 35.00 dém  Offset 26,90 d8 & RBW 1 MHz -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
@15k Viaw
3 oEm i :.-:|'.'.:;;I|I;;.I|i:
o 2E :I.I B
— ) factor 61.7|
Das ."J"’MH" ﬂ/‘;w"- L™ (ﬁ,.’;‘-.r\_ _—-\;u\__m ."‘.\?".avw
.I - h*
N
Vo
50 d
40
CF 5.29 CHz 32001 pts m 120.0 MHz
-"‘:;;;" Ral |Irv:_| !'-value | ¥-value | Function | Function Resu\l? —
i — o BT
T2 0 factor 61.7
N W W
11908763
fate: 18 FEB 2000 124134
Single Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Single 5290 85.006
. ;!sl' Lu\;ul 35.00 dém  Offset 26,90 d8 & RBW 1 MHz -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
@ 1Pk Yiaw
30 dém T Maf1 on R
' " {; :|.|I|II.I
— ) factor 62.1
Das I Ay f\-«"‘""w“-,""\"-'"-‘ ) -’-_U;uu,.«\(._‘___ﬂ_.\;_.\ TV, r\\.
7 R
I %
50 d
-60
CF 5.29 CHz 32001 pts m 120.0 MHz
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.2 ndd down 85,0061 MHz
Tl 1 5.2 ndg 26.00 &
T2 5.3 0 factor 62.1
)il [T
11908763
fate 18 FEB 2000 1242 52
Single Channel
Result: Pass
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ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Result: Pass

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Single 5290 87.654
. ;!sl' Lu\;al 35.00 dém  Offset 26,90 d8 & RBW 1 MHz -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
@ 1Pk Yiaw
0 din—r I I I NIt . ..I_.J.I |I Z.,I.;"I:f
..I .. ) "IJ :I.III||.I
0 dBm- ) factor 0.6
0 de, r
I,w..\l‘ﬂ_.vf.kﬁma\l,\'»\’, A '__ T \
Riesas
50 d
40
CF 5.29 CHz 32001 pts m 120.0 MHz
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.3 - ndd down 87,8535 MHz
Tl 1 5.2 ndg 26.00 &
T2 5.3 0 factor 60.5
N W W
11908763
fate 18 FEB 2000 124430

Single Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Single 5290 87.954
.;!sf Le\;ul 35.00 dém  Offset 26,80 d3 & RBW 1 MH: -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
815k view
30 d8m T Mif1) e .,"I:f
) .. |J :|.|I|II.|
— ) factor 604
b _-\r"'_.-"'~. Y [PV SR JUETIC o) /’\.._,\(\I_.’-_i‘_“\.. e Y
T

50 d
40
CF 5.29 CHz 32001 pts M 120.0 MHz
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result

M1 1 5.3 ncld down 87.9535 MHz

T1 1 5.2 ndi 26.00 &

T2 1 5.3 2 0 factor 60.4

1 ) T
11806763
ate: 18 FEB 2020 124548
Single Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

26 dB Emission Bandwidth

Channel Frequency (MHz
quency (MHz) (MH2)
Single 5290 84.061
. ;!sl' Lu\;al 35.00 dém  Offset 26,90 d8 & RBW 1 MHz -
jo Att 20 6B BWT 175 @ VBW 3 MH:  Mode Auto FFT
8 1Rk Yiaw
%0 dm— Maf1 ot B
. ! ! 2E :I.III||.I
— ) factor 62.8
0 g8 = .!.
o Prra o~ e g AT gy
g paT
50 d
-60 B
CF 5.29 CHz 32001 pts m 120.0 MHz
-"‘:;;;" Ral |Irv:_| !'-value | ¥-value | Function | Function Resu\lt — |
S — e T
T2 0 factor 62.8
N W W
11908763
Pate: 18 FEB 2020 124705
Single Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / Port 1 / PWL 16 /8 dBi Antenna

Channel

Frequency (MHz)

26 dB Emission Bandwidth
(MHz)

Bottom

5260

19.298

Middle

5280

19.635

Top-1

5300

19.565

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] T M1[1]
= 6498 GHz| e 527 2
ndi 6.00 dB ndi 26.00 db)
;e By 19.207830000 MHz ;e By 19 635320000 MHz
Q factor 272.8 Q factor 268.9)
10 10
X
b dE M1 0 e P A
de de A
P el fora I,.-.‘wu."uw‘:-n.a‘m Sania¥ [l VY UYLV L JVTHeS p b |
-10 - - . -10 /‘ e
e I-" \ e |I
20 - - 20 -
/ it i \
@ ; aa¥ Aol e,
o - T "
Ty " - " - o
B e -40 dém e
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli m 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 & GHz -2.01 dém ndd down 19.29783 MHz M1 1 27931293 Gz 5.98 d&m ndd down 19.63532 MHz
Tl 1 -26.01 dém ndg 26.00 B Tl 1 -20.01 dém ndg 26.00 B
T2 1 28.02 dém 0 factor 2728 T2 1 19.58 dém 0 factor 268.9
TiEEe 1506763
Cater 17 FEB 2020 164510 Cater 17 FEB 2020 170855
Spectrun ] o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1
30 dBm 11
) ndi
;e By 19.565010000 MHz
0 factor 2711
10
0 des ! ’.
/,-'...,,-’mh’e\._\w'—-mt.\ I,.-q\-\.r\.‘shw\«.._ Lo et
10 J & kY
20 ¢ £ L
¥ N
! Y
a0 b
P S, /
oLt e
50
60
32001 Eli M: 30.0 MHz
¥-value | Function | Function Result |
-2.26 dBm ndd down 19.56501 MHz
dém ndg 26.00 B
28.27 dém 0 factor 271.1
W v
11806763
Cate: 17 FEB. 2000 173547

Top-1 Channel

Result: Pass

@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / Port 2/ PWL 16 /8 dBi Antenna

Channel

Frequency

(MHz)

26 dB Emission Bandwidth

(MHz)

Bottom

5260

19.387

Middle

5280

19.267

Top-1

5300

19.161

Ref Level 35.00 dBm

Offset 26,80 d & RBW 200 iHz

oate: 17 FEB 2020 173805

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1]
i cam 045
s ndi 6.00 dB
;e By 19, 160960000 MHz
qQ factor 276.9
10
0 de " - T
Aot i, | et g =
10 i 1
| |
i 4
20 8 — —
i \\_
30 -
o v ~
50
60
CF 5.3 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.304%9. GH2 -1.38 dBm ndd down 19.16086 MHz
Tl 1 GHz -27.38 dém ndg 26 3
T2 1 5.30969532 GHz 27.39 dém 0 factor 276.9
H v
11806763

Result:

Top-1 Channel

Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
mi[1] mi[1] 1.69 di
= i cam 5.28499016( 2]
ndi ndi 26.00 db)
;e By 19.386R90000 MHz ;e Bue 19266900000 MH:|
qQ factor 2716 qQ factor 2743
10 10
0 de — T 0 de - T
rrw.\.'w‘zﬂ'vﬁ*m‘m‘ Pl (8 L Y 'W;.\ f.-_,.,rxr-_,cw.m\'-:w"w-‘_ _,_»« —J.*..v-mv-w'-\m‘.\
a0 £ . -0 - k 1
/ | | |
20 1 20 T .!-‘.l )
7 b v I
a0 — o 30 — T
Pt i A b b
Bt ot .t o
50 S0
60 -60 d&
CF 5.26 GHz 32001 Eli M 30.0 MHz CF 5.28 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 & 2 GHe -1.64 dBm ndd down 19.39689 MHz M1 1 5.2 £ G -1.69 dBm ndd down 19,2669 MHz
Tl 1 2 dém ndg 26.00 B Tl 1 -27.69 dém ndé 26.00 B
T2 1 27.64 dBm 0 factor 2716 T2 1 27.69 dém 0 factor 274.3
11806763 11806763
fate 17 FEB 2020 164727 Pate: 17 FEB 2020 171015
Spectrun ] o

@
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